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 PARALLEL TRADING (SHANGHAI) CO.,LTD  
 R804, NO.757XIKANG RD, SHANGHAI  
 
 The following sample(s) was/were submitted and identified on behalf of the client as:  
     
 Sample Description : (A-J)Woven fabric  
 
 
Style No. : 

A: Mild B: Spring C: Lake D: Stream E: Moonlight F: Field G: Black out 1 H: 
Breath I: Closer J: Presence 

 

 

Composition : 

(A)100%Trevira CS; (B)100%Trevira CS; (C)55% Polyester 45% Silk;; 
(D)100%Trevira CS; (E)100% Polyester FR; (F)100%Trevira CS; (G)28% 
Polyester 72% Acrylic; (H)100%Trevira CS; (I)100%Trevira CS; (J)100%Trevira 
CS 

 

 Color : (A)001; (B)616; (C)201; (D)002; (E)7535; (F)114; (G)002; (H)002; (I)001; (J)001  
 Country of Destination : Italy  
 
 Proposed Care Instruction : -  
 
 Sample Receiving Date : Oct 22,2019  
 Testing Period : Oct 22,2019 - Oct 26,2019  
     
 Test Result(s) : For further details, please refer to the following page(s).  
 
 Test Performed : Selected test(s) as requested by applicant   
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Test Result 
 
 Dimensional Stability To Washing  
 
(ISO 3759:2011/ISO 5077:2007/ISO 6330:2012;Using horizontal axis, front-loading type machine; Procedure 
No.4N, Machine Wash At 40°C; with 2kg total dry mas s (Type III (100% Polyester) Ballast+ Specimen), 'ECE(A)' 
detergent+ Sodium Perborate+ TAED, Line Dry) 

 

 
After 1 Wash 

 

    
 - Unit 

 

(A) 
Lengthwise % -0.3 
Widthwise % -0.6 
 

  

    
                     (B)              (C)                (D)                (E)              (F)              (G)              (H)            (I)          (J) 
one side     -0.2            -0.7              -1.4               -0.1               -0.3             -1.1           -0.5            -0.3       -0.6 
other side    -0.3          -0.6               -1.4              -0.1                -1.4             -0.5           -0.5           -0.3        -0.6 
 
Remark: (+)Means Growth; (-)Means Shrinkage 
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 Sample Photo 

 

 

  

 

  

     
     
 
 

***End of Report*** 
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